Technical Survey of Nitrogen
Removal Alternatives for the Deer
Island Treatment Plant

Massachusetts Water Resources Authority

Environmental Quality Department
Report 2013-02




Bigornia-Vitale, G, Wu, D. 2013. Technical Survey of Nitrogen Removal Alternatives for the Deer
Island Treatment Plant. Boston: Massachusetts Water Resources Authority. Report 2013-02. 35

p.



Technical Survey Of Nitrogen Removal Alternatives for the

Deer Island Treatment Plant

Updated by:

Grace Bigornia-Vitale
David Wu

Massachusetts Water Resources Authority
Environmental Quality Department
100 First Avenue
Boston, MA 02129

March 2013
Technical Report 2013-02






Contents

EXECUTIVE SUMIMIAIY ettt sssssaaaas 1
[...]
Island Treatment Plant, December 2008.

® Massachusetts Water Resources Authority, Technical Survey of Nitrogen Removal Technologies for the Deer
Island Treatment Plant, February 2010.

19 Massachusetts Water Resources Authority, Technical Survey of Nitrogen Removal Technologies for the Deer
Island Treatment Plant, February 2011.

" Massachusetts Water Resources Authority, Technical Survey of Nitrogen Removal Technologies for the Deer
Island Treatment Plant, January 2012.



Approximately 13 acres of usable area exist for siting potential nitrogen removal facilities. This area
would allow for the construction of nitrogen removal facilities without significantly encroaching on the
landforms that were constructed to mitigate noise and visual impacts on the Town of Winthrop.

No new advances in nitrogen removal technology have emerged since the last report. The latest process
which was reported in the last report is based on the partial nitrification of ammonium to nitrite
combined with anaerobic ammonium oxidation. However, these new processes target the removal of
nitrogen from wastewater containing high quantities of ammonium, such as sludge. At present, the
alternatives previously identified in earlier reports appear to be still the most viable options at Deer
Island.

Results of nitrogen monitoring conducted for the period July 2005 to June 2012 support the
assumptions and estimates used in the original evaluation of treatment options. All three alternatives
presented in the earlier studies are still found to be viable options at the Deer Island site. These
treatment alternatives are biological aerated filters with submerged packed-bed reactors, biological
aerated filters with fluidized-bed reactors, and moving-bed biofilm reactors. The evaluation consisted of
sizing and siting facilities based on available space and wastewater flows and loads at the Deer Island
Treatment Plant.

Biological nitrogen removal technologies appear to be the most cost-effective method of nitrogen
removal at this time. A research project entitled Sustainable Technology for Achieving Very Low
Nitrogen and Phosphorus Effluent Levels,” funded by the Water Environment Research Foundation
(WERF), assessed a variety of technologies to determine the feasibility and cost benefits of nutrient
reduction at treatment plants around the nation. WERF has yet to release the document. In addition,
the US Environmental Protection Agency (EPA) released a reference document®® that presented
information on recent advances in nutrient removal technology and practices. MWRA will continue to
monitor progress and advances in nitrogen removal technologies for applicability to Deer Island.

12 \Water Environment Research Foundation, Progress, vol. 14(2), Spring 2003.

13 Us Environmental Protection Agency, Municipal Treatment Removal Technologies Reference Document,
September 2008.

2



Section 1. Introduction

1.1 Purpose of Report

MWRA’s NPDES permit requires maintenance of a comprehensive technical survey of nitrogen removal
technologies that are applicable to the Deer Island Treatment Plant. This report updates the previous
report, Technical Survey of Nitrogen Removal Technologies for the Deer Island Treatment Plant, released
in February 2011. This update will help to facilitate selection and implementation of nitrogen removal
technology if such technology is required at Deer Island.

1.2 Content of Report
This report describes existing conditions at the Deer Island site, and identifies and evaluates various
treatment alternatives capable of providing nitrogen removal at the Deer Island facility.

Section 2 begins with a description of existing facilities and of the remaining space available at Deer
Island for siting nitrogen removal facilities. Section 2 also presents the most current nitrogen
monitoring data available and updates estimates of flows and nitrogen loads used in the previously
submitted reports.

Section 3 discusses processes available for nitrogen removal. This section summarizes physical/chemical
nitrogen removal and biological nitrification and denitrification technologies. Processes are evaluated
for applicability to the Deer Island site, and viable alternatives are selected for a more in-depth review.

Section 4 investigates the alternatives selected in Section 3 for further review. Each alternative is sized
to determine feasibility of implementation. Elements common to all three options, such as oxygen and
chemical needs and sludge production, are evaluated separately. Section 4 also lists other
considerations that should be evaluated in the selection of treatment alternatives.



Section 2. Basic Planning Criteria

This section reviews existing facilities and identifies available space that could be used for nitrogen
removal facilities. In addition, this section summarizes July 2001 — June 2011 nitrogen monitoring,
updates flows and nitrogen loads from the previous year’s report, and presents basic information used
for selecting facilities.

2.1 Existing Facilities

The Deer Island Treatment Plant (DITP) is a pure oxygen activated sludge process treatment plant with
an average design flow of 361 mgd and hydraulic capacity of 1270 mgd. During wet weather, the
secondary process can treat up to a maximum of 700 mgd. Figure 1 depicts the DITP site layout and
Table 1 lists major facilities and pertinent information regarding those facilities.

2.2 Available Space

Nitrogen removal would require additional facilities for wastewater treatment and solids processing.
The goal of this analysis is to site these facilities in areas previously allocated for treatment processes or
support facilities that were not built, and to avoid construction on the landforms developed to lessen
the impact of wastewater treatment facilities on Winthrop.

Areas available for nitrogen removal facilities are highlighted on Figure 2 and include:

e Area A: 5.7 acres, the space west of the existing secondary batteries

e AreaB: 0.4 acres, the area to the north of the secondary clarifiers

e Area C: 3.2 acres, the area north of secondary Batteries B, C, and D

e AreaD: 3.5 acres, the area located north of the maintenance dry storage warehouse

While the total available gross area is 12.8 acres, piping and operational considerations limit the use of
available space and each option with its particular design requirements needs more in-depth evaluation
for its feasibility. Section 4 presents these conceptual design evaluations.



PROJECT NORTH

OXYGEN REACTOR BATTERY A & B CP-202
SECONDARY CLARIFIER BATTERY A & B CP-203 ANAERDOBIC SELECTOR BASIN CP_202

DISINFECTION BASINS CP-241 PRIMARY CLARIFIER BATTERY A, B CP-105 & C, D CP-130
CRYOGENICS BUILDING CP-202
OUTFALL TUNNEL CP-282
HYDRO POWER PLANT CP-241
WATER TANK CP-205

EAST ODOR CONTROL FACILITY CP-103
GRIT FACILITY CP-103
WEST 0ODOR CONTROL FACILITY CP-103
s 5O —— GRAVITY THICKENER COMPLEX CP-301
q];ﬁ@ué* OPERATIONS CENTER & ODOR
St 4 CONTROL FACILITY CP-30!

/ } \\ SLUDGE/GAS STORAGE TANK CP-301

CENTRIFUGE THICKENER BUILDING CP-303
== DIGESTER MODULE NO. 1, 2 CP-301

GARAGE CP-028 \\ & 3 CP-303

[—o | o
/
[—i

\

=

e

1]

o
go
00205 0

) 5 CONSTRUCTION i JTI;
SUPPORT RN
\g/ ﬁﬁﬁéﬂm . INTER-ISLAND TUNNEL CP-152
] s SOUTH SYSTEM PUMP STATION CP-104
L INTHRDP TERMINAL CP—102 TRAINING/RECEPTION BUILDING CP-024

MAINTENANCE WAREHOUSE CP-024 PILOT PLANT CP-201
NORTH MAIN PUMP STATION CP-102—/ADMINISTRATION LABORATORY CP-024 MAIN GUARD HOUSE CP-043

POWER PLANT CP7488J

Figure 1. Deer Island Site Plan

3/21/97




Table 1. Facilities at Deer Island Treatment Plant

Stacked Rectangular Primary Clarifiers

Number of batteries 4
Clarifiers per battery (stacked sets) 12
Effective surface area per clarifier (ft?) 15,252
Aeration Tanks
Number of batteries 3
Number of trains per battery 3
Total number of trains 9
Number of stages for selectors 3/train
Volume of selectors per train (MG) 1.07
Number of aeration stages per train 4
Aeration volume per train (MG) 3.55
Stacked Rectangular Secondary Clarifiers
Number of batteries 3
Clarifiers per battery (stacked sets) 18
Effective surface area per clarifier (ft?) 13,940
Gravity Thickeners (for Primary Sludge)
Number of units 6
Diameter (ft) 70
Sidewater depth (ft) 12
Centrifuges for Thickening Waste Activated Sludge
Number 12
Allowable range flow/centrifuge (gpm) 300 to 900
Anaerobic Digesters/Thickened Sludge Storage
Number of digesters 12
Volume of each digester (MG) 3.0
Number of storage tanks 2
Diameter (ft) 90
Total depth (ft) 130
Volume each (MG) 3.0




PROJECT NORTH

OXYGEN REACTOR BATTERY A & B CP-202
SECONDARY CLARIFIER BATTERY A & B CP-203 ANAFROBIC SELECTOR BASIN CP-202

DISINFECTION BASINS CP-241 PRIMARY CLARIFIER BATTERY A, B CP-105 & C, D CP-130
CRYOGENICS BUILDING CP-202
OUTFALL TUNNEL CP-282
HYDRO POWER PLANT CP-241
WATER TANK CP-205

EAST ODOR CONTROL FACILITY CP-103
GRIT FACILITY CP-103

WEST ODOR CONTROL FACILITY CP-103
GRAVITY THICKENER COMPLEX CP-301

OPERATIONS CENTER & ODOR
CONTROL FACILITY CP-301

SLUDGE/GAS STORAGE TANK CP-301
//CENTRIFUGE THICKENER BUILDING CP-303

DIGESTER MODULE NO, 1, 2 CP-301
A& 3 CP-303

GARAGE CP-028

il

° = < .
L’ b 0@ j &UBSD
\\

CONSTRUCTIO
SUPPORT
BUILDING
CP-901

INTER-ISLAND TUNNEL CP-152
SOUTH SYSTEM PUMP STATION CP-104

R Lt than Lo/ INTHROP TERMINAL CP—102 TRAINING/RECEPTION BUILDING CP-024
W MAINTENANCE WAREHOUSE CP-024 PILOT PLANT CP-201

“NORTH MAIN PUMP STATION CP-L02——ADMINISTRATION LABORATORY CP-024 MAIN GUARD HOUSE CP-043

Figure 2. Areas available for nutrient removal

3/21/97




2.3 Flows and Loads

This section provides a summary of monitoring results conducted during the period July 2005 to June
2012 and quantifies nitrogen loads from various wastewater streams. These new load calculations
update the estimates that were used in developing and sizing the conceptual designs of the selected
nitrogen removal alternatives in the July 2001 report.

In addition to the required NPDES permit influent and effluent monitoring, MWRA implemented a
comprehensive nitrogen monitoring program.14 The program aims to characterize wastewater streams
within the treatment plant. Data will facilitate the selection, and if necessary, the design of nitrogen
removal facilities at Deer Island.

Figure 3 shows the Deer Island process flow and the various sampling locations along the process. South
system flow arrives at the Deer Island’s south system pump station via the inter-island tunnel and
combines with the north system flow after the grit removal facility. This combined daily flow of raw
wastewater is characterized by taking the flow-weighted average of the individual north and south
system measurements.

2.3.1 Flows

The average daily flow for the period July 2005 to June 2012 was 360 mgd. This flow and the maximum
sustainable flow to secondary of 700 mgd (based on experiments conducted from October 2005 to June
2006), will be used to size nitrogen removal facilities at Deer Island. Figure 4 shows the daily effluent
flow while Figure 5 graphs the monthly averages.

Previously, return streams from sludge processing at Deer Island were pumped back to the head of the
primary clarifier. These waste streams include overflow from the gravity thickeners, centrate from
waste sludge centrifuges, and centrate from the digested sludge centrifuges. However, gravity
thickener overflow can go to the primary tanks or to the south system pump station depending on pump
availability. As of April 1, 2005, digested sludge is no longer thickened at Deer Island but instead sent to
the Residuals Pelletizing Plant in Quincy via the inter-island tunnel. Thus, the only constant internal
return stream from on-site residual processing that is pumped back to the head of the primary clarifier is
the waste sludge centrate. Mass balance calculations reflect these operational changes. Sludge
centrate overflow averages about 5.1 mgd. While this flow can be considered negligible compared to
the raw influent, its nitrogen load is high.

14 Coughlin, Kelly, Combined Work/Quality Assurance Project Plan for Nitrogen Monitoring in Deer Island
Treatment Plant Waste Streams, ENQUAD report 2000-16, October 2000.



Secondary Bypass

o ®
Hypochlorite
i 1
North System PS Final i
—>» Grit . : »| Reactor Clarifier — -
i 1 » . > _. v
Q Facility Primary A Disinfection |y,
Clarifier
I 4 ................. ‘> ! I
| :
I [ : I
Landfil | : e : Bisulfite - -~ -»
! Return Sludge —I
I I @ ..........................

© | - | ;

South System PS | | To Outfall

> : :

Q iq-Querflow......... ....| Waste Sludge |g........... v
H I I
® | |
. I i
L Overfl Y :
EPR AL S— Sludge v

Thickener |———"—"" -
To Sludge Processing Plant
— m— b — m— o — ’
Legend
------------ Sampling Location Digesters

—» Wastewater Flow
— =P Sludge Flow

> Recycle Streams
""" » Chemical Addition Figure 3. Deer Island Treatment Plant process flow diagram




0

1400

1200

(p8w} mojjuan|ya adesane Ajleq

cr-uer

TT-Inf

TT-uer

OoT-Inr

OtT-uer

60-IN1

60-uer

80-Inr

go-uef

L0-INT

L0-uef

90-Inr

90-uef

So-Inr

Daily design avg (345 mgd)

Fy12

FYO5-FY11

+

Figure 4. Daily average flow

800

),
L
.A;f..
_—
—
J
- |||IIIIII\W
2
=
.nnwA
AH.\
.Nv
<
llﬂ.ll.l.. I

(p8w} moy} Juanyyja adesane Ajyuon

cr-uer

TT-Inf

TT-uer

OoT-Inr

OtT-uer

60-IN1

60-uer

80-Inr

go-uef

L0-INT

L0-uef

90-Inr

90-uef

So-Inr

Monthly desigh max (700 mgd)

—FY12

= FY05-FY11

Figure 5. Monthly average flow

10



2.3.2 Nitrogen Loads

Extensive nitrogen data have been gathered from the nitrogen monitoring program. Whereas past
reports used estimated nitrogen loads, actual data are now available to quantify nitrogen in the major
waste streams at Deer Island.

Monitored nitrogen species include ammonia-nitrogen (NH37), nitrites (NO27), nitrate (NO37), and total
Kjeldahl nitrogen (TKN), all expressed as nitrogen. Total nitrogen (TN) is the sum of TKN, NO3~, and
NO2". For each monitoring event, the actual flow for each waste stream is used to derive the daily loads
of each nitrogen species. The TN load is determined from these calculated loads.

The flow-weighted Deer Island raw wastewater concentration of ammonia was 27 mg/L and TN is 36
mg/L. These concentrations are typical of medium-strength wastewater.” The average TN load during
the same period from raw influent was about 102,700 lbs/d.

Return flows from residual processing in the original design of the plant were piped back to the primary
clarifier. These flows include the gravity thickener overflow, the waste activated sludge centrate, and
the digested sludge. In July 2003, the gravity thickener overflow was also piped to the south system
pump station and the flow can either be pumped to the primary tanks or to the south system pump
station, depending on pump availability. As of April 1, 2005, digested sludge is no longer thickened at
Deer Island but is instead sent to the Residuals Pelletizing Plant in Quincy via the inter-island tunnel.
Data analyzed for this report is for the period July 2005 to June 2012 and reflects the current plant
operation.

Figure 6 shows TN mass balance across the unit processes at Deer Island. TN results from the
monitoring program are very similar to TN results obtained from the theoretical calculated TN. Figure 7
shows the monthly average total nitrogen loads to the primary clarifiers, while Figure 8 shows the total
nitrogen effluent loads out of the primary clarifiers, secondary clarifiers, and final effluent.

> Metcalf & Eddy, Inc., Wastewater Engineering: Treatment, Disposal and Reuse, 3" ed., 1991. p. 109.
11



Table 2. Summary of Nitrogen Monitoring Results

Flow* TKN NH3-N NO3-N NO2-N NO3/NO2 Total Nitrogen
Sampling Location (mgd) (mg/L) (Ib/d) (m{-i/L) (Ib/d) (mg/L) (Ib/d) (mg/L) (Ib/d) (mE/L) (Ib/d) (mg/L) (Ib/d)
North System Influent (7/1/05 - 6/30/12)
Minimum 140.5 7.1 32963 3.6 21498 0.00 0 0.00 0 ~ ~ 8 32963
Maximum 887.7 51.0 156732 41.3| 107271 2.04 10467 4.45( 15016 ~ ~ 51 159174
Average 235.4 27.6 51608 18.9 34799 0.21 531 0.22 468 ~ ~ 28 52606